COUNTAX CHIPPER SHREDDER (PETROL)
OCT 2006 TO DECEMER 2009




1 |3278003000 | OBSOLETE

2 | 02851600 02825900 NEW PART NO: 028893500 SCREW, HEX HEAD
3 | 307258700 | OBSOLETE

4 | 018005200 | M8 X 20 CARRAIGE BOLT GRADE 4.6 Z/PLATED

5 |301890500 | OBSOLETE

6 | 179546700 |307259200 NEW PART NO: 328967200 ADAPTOR PLATE ASSY
7 | 307206500 | OBSOLETE

8 |307259200 | NEW PART NO: 328967200 ADAPTOR PLATE ASSY
9 | 019479500 | M5 X 16MM FLANG BUTT HD SCKT DRIVE SCREW
10 | 149547800 | SHREDDER HOPPER

11 | 149547600 | CHIPPER HOPPER

12 | 301850400 | OBSOLETE

13 | 18351700 OBSOLETE

14 | 31336900 OBSOLETE

15 | 07823200 E CLIP 3/4

16 | 307261200 | CHIPPER SHREDDER BEARING COVER

18 | 199407200 | OBSOLETE

19 | 159338400 | OBSOLETE

20 | 307262901 | OBSOLETE

21 | 20902900 WIRE ASSY

22 | 22950600 BELT

23 | 307260300 | CHIPPER SHREDDER SH BOLT ON BRACKET

24 | 307259000 | OBSOLETE

25 | 189500801 | OBSOLETE

26 | 307258500 |CHIPPER/SHREDDER LOWER FLY WHEEL

27 | 307261400 | CHIPPER SHREDDER FLAYLE BLADE

28 | 189514600 | OBSOLETE

29 | 189514300 | OBSOLETE

30 | 189514500 | OBSOLETE

31 | 189514700 | OBSOLETE

32 | 189514400 | OBSOLETE

33 | 307258601 | NEW PART NO: 307258600 CHIPPER/SHREDDER BLADE
34 | 04886100 M10 NYLOC NUT

35 | 04852100 NEW PART NO: 04822300 FULL NET HEX

36 | 089420600 | M10 WASHER SINGLE COIL FLAT

37 | 088003700 | WASHER -M8 X 21X 1.6

38 | 019481100 | OBSOLETE

39 | 028669500 | M8 X 20LNG CSK SKT DRIVE SCREW

40 | 307262800 | CHIPPER SHREDDER BRACKET




41 | 049382300 | M8 HEX CLENCH NUT

42 | 04854600 M8 HEX WELD NUT

43 | 04920100 M8 NYLOC NUT

44 | 08825600 WASHER 1/4 LP

45 | 048111000 | M6 GRD 8 NYLON SELF LOCK NUTS

46 | 08819501 NEW PART NO: 08819500 WASHER

47 1039221300 | M8 X 30 ZINC PLATED ENGINEERING STUD

48 | 088002800 | M5 WASHER FORM CO/D 12.5MM

49 | 049382800 | OBSOLETE

50 | 307260000 | 2006 CHIPPER SHREDDER GATE LOCKING PLATE
51 | 328966900 | OBSOLETE

52 | 028002300 |M10X 25 S/SCREW BZP

53 | 149548100 | CHIPPER GATE KNOB

54 | 148017801 | OBSOLETE

55 | 301891600 | CHIPPER SHREDDER HOPPER FLANGE

56 | 12949600 RIVET CHIPPER SHREDDER FUNNEL

57 | 307263000 | CHIPPER SHREDDER BACKING PLATE

58 | 10802200 FRONT WHEEL BEARING

59 | 108728800 | BEARING

60 | 08819900 DOME WASHER - 1.3/40D X 3/8ID X 1/8 DOME
61 | 09853401 KEY-1/4SQ X 1 1/4 AMERICAN SPEC ROUNDED
62 | 327801200 | OBSOLETE

63 | 089419000 | WASHER 46MM X 25MM ID T/TORQ TRANSAXLE
64 | 08824600 WASHER 40MM X 10MM

65 | 3278002600 | OBSOLETE

66 | 3278002700 | OBSOLETE

67 | 04886100 M10 NYLOC NUT

68 | 068000400 | NEW PART NO: 04872100 M10 LOCKNUT

69 | 259405100 |20/50 COMP BRAKE ROD SPRING

70 | 3278003100 | OBSOLETE

71 | 189515700 | OBSOLETE

72 | 5822 JOCKEY PULLEY- PLASTIC

73 | 52824700 OILITE BUSH

74 | 189505300 | 10MM ROSE JOINT SPACER

75 | 183020200 | DIFF LOCK PEDAL TRUNNION




